
International  Journal  of

Environmental Research

and Public Health

Review

Application of the Anammox in China—A Review

Ruolan Wen 1,2, Yue Jin 3,* and Wenjie Zhang 1,2

1 Guangxi Key Laboratory of Theory & Technology for Environmental Pollution Control, College of
Environmental Science and Engineering, Guilin University of Technology, Guilin 541004, China;
wrl20190908@163.com (R.W.); 2010053@glut.edu.cn (W.Z.)

2 Guangxi Collaborative Innovation Center for Water Pollution Control and Water Safety in Karst Area, Guilin
University of Technology, Guilin 541004, China

3 College of Civil Engineering and Architecture, Guilin University of Technology, Guilin 541004, China
* Correspondence: 2011016@glut.edu.cn; Tel.: +86-773-253-6922; Fax: +86-773-589-6340
[...]

kg-COD/kg-N

Traditional
nitrification-denitrification

Autotrophic +
heterotrophic 2–8 3.2 4.6 7.6

Shortened
nitrification-denitrification

Autotrophic +
heterotrophic 1.5 2.0 2.3 4.6

SHARON Autotrophic +
heterotrophic 1.5 1.0 2.3 2.4

OLAND Autotrophic 0.1 0.16 1.7 0
ANAMMOX Autotrophic 5.1 0.12 0 0

SHARON/ANAMMOX Autotrophic 0.75 0.3 1.9 0
CANON Autotrophic 1.2–8.9 0.3 2.1 0

NLR, nitrogen loading rate; DO, dissolved oxygen; COD, chemical oxygen demand; SHARON, stable high rate
ammonium removal over nitrite; OLAND, oxygen limited autotrophic nitrification denitrification; CANON,
completely autotrophic nitrogen removal over nitrite.

At present, anammox technology is predominantly still at the laboratory stage in China and
most of the experimental water is artificial water. Moreover, anaerobic ammonia oxidation bacteria
(AnAOB)—a specific anaerobic bacteria for chemical energy autotrophy—has a slow growth rate with
a doubling time of 10–30 days [8], strict requirements for the growth environment and a difficult
start-up progress, which are the most significant obstructions to practical engineering application of
the anammox process [9].

Each technology has its own characteristics and adaptability. Despite the huge advantages of the
mainstream anammox process, it is important to fully assess its current applicability in China. From the
perspective of general control methods and strict effluent quality, further work is required before
anammox can be applied as a mainstream process. Moreover, it is not expected that anammox will
immediately replace traditional nitrification and denitrification process but will instead be employed
as a temporary side flow process. It is believed that continued in-depth exploration and research in
this field will provide a more theoretical basis for future engineering applications of anammox [9].

This study reviews research and development related to the anammox process, including the
various achievements and obstacles to its comprehensive application in China. Then, the characteristics
and properties of different anammox processes are analyzed. The experience in operation and
the challenges in the process of technology expansion are summarized. At present, anammox has
been successfully applied to the treatment of monosodium glutamate wastewater, pharmaceutical
wastewater, manure wastewater and landfill leachate. At the same time, the development of anammox
in the world and China is analyzed and compared. According to the current situation of wastewater
treatment in China, the future development of anammox is proposed and the potential application
market of anammox in China is prospected.

2. Review of Anammox Engineering Projects

In order to remove ammonia nitrogen from wastewater through the anammox process, it is
necessary to provide enough nitrite as the electron acceptor [10,11]. However, there is almost
no nitrite in typical wastewater [12,13]. Therefore, ammonia must be partially transformed from
aerobic autotrophic ammonia oxidizing bacteria (AOB) to nitrite, before AnAOB can convert the
generated nitrite to N2 [14]. By integrating shortcut nitrification and anaerobic ammoxidation (PN/A),
a variety of processes have been developed, such as SHARON-Anammox, OLAND, CANON and
deammonification process (DEMON) (Table 2).

SHARON-Anammox, a secondary treatment process, was developed in the early stage of anammox
development [7]. However, since 2008, the number of relevant studies has decreased significantly. The
research focus has gradually turned to CANON and to a lesser extent OLAND and other primary
treatment processes (Figure 1), indicating that the primary process will become an increasingly popular
research prospect topic in the future.



Int. J. Environ. Res. Public Health 2020, 17, 1090 3 of 16

Figure 1. Common anammox process types (Data source: Web of Science).

Due to the slow growth rate of AnAOB, an anammox reactor must have efficient biomass retention
capacity; therefore, the reactor was studied. At present, moving bed biofilm reactors (MBBRs), granular
sludge systems and SBRs are widely used. As shown in Figure 2, SBR is the most popular reactor,
followed by granular sludge systems and MBBR. Anammox in different reactors is discussed below:

Figure 2. Previous studies about sequencing batch reactor (SBR) and moving bed biofilm reactor
(MBBR) for the anammox process (Data source: Web of Science).

Table 2. Types of anammox process.

Processes Types Wastewater Reactor Types Reference

SHARON-Anammox Two-Stage Sludge digester effluents - [15]
CANON One-Stage Sludge digester effluents SBR [16]
DEMON One-Stage Sludge digester effluents SBR [17]
OLAND One-Stage Digested black water RBC [18]

SBR, sequencing batch reactor; RBC, rotating biological contactor.



Int. J. Environ. Res. Public Health 2020, 17, 1090 4 of 16

2.1. SBR

The most widely used process in an SBR is the DEMON process [19], which is characterized
by controlling pH value and using a hydro cyclone to separate anammox bacteria. By adjusting the
sludge retention time of AOB and AnAOB, slowly growing AnAOB bacteria are isolated to maintain
the anaerobic flora [20]. Due to the high concentration of ammonia nitrogen in the anaerobic sludge
digestion liquid and sludge dewatering liquid, the flow measurement anammox demo process was
adopted in the Strass wastewater treatment plant in Austria [21]. By 2014, there are more than 30
sewage plants using DEMON technology around the world [22].

Another widely studied process, CANON, was developed in 2001 [23] and is also known as a
fully autotrophic denitrification process. For example, CANON is adopted in the Meihua Industrial
Park of Tongliao, China [16]. The CANON reactor is fully automatic and can continuously monitor DO
and pH value online and record the data in electronic form. During operation of the CANON process,
air and nitrogen are automatically and alternately supplied [24]. In the aerobic stage, the stirring speed
is controlled at a higher level, whereas in the anaerobic stage, the stirring speed is controlled at a
lower level.

The OLAND process requires strict control of aeration [25]. The mechanism is similar to that of
CANON, as shown in Table 3 [26]. At present, the OLAND process predominantly adopts the RBC
reaction system, which is rare in practical engineering but expected to be more widely applied in future

Table 3. Comparison of the denitrification performance of CANON and OLAND processes.

Process Wastewater Treated Reactor Type NLR
kg-N/m3/d

NRR
kg-N/m3/d

CANON
Synthetic SBR - 0.08

Sludge digester effluents SBR 0.46 0.36
Sludge digester effluents SBR - 0.5

OLAND
Synthetic SBR 0.13 0.05

Digested black water RBC 0.716 0.7

NRR, nitrogen removal rate.

2.2. Biofilm Reactor

In the biofilm reactor, oxygen can be consumed by the AOB in the outer layer, whereas AnAOB
can grow in the anoxic inner region; therefore the biofilm reactor is very suitable for the anammox
process [27]. MBBR is currently the dominant biofilm treatment process in the Hagentin sewage
treatment plant in Germany. MBBRs are equipped with 40%–50% carrier, an agitator and aeration [28,29].

With the development of MBBR research, a new process, single-stage deammonification process
utilizing biofilms on moving carriers in a mixed reactor (ANITA Mox) [20], has been adopted in
Malmö, Sweden. The patent method was used to control aeration, whereas the ratio of ammonium
concentration, both in and out of water and nitrate production were used to control DO. Another
process, integrated fixed membrane activated sludge (IFAS), adds a settler to the system, which
improves the performance by 3–4 times [20]. The suspended sludge from the effluent accounts for
90% of the total aerobic AOB and has a higher biological turnover rate (sludge output) than pure
biofilm [30].

Azari et al. [31] used a combination of the activated sludge method and an activated carbon biofilm
reactor to treat the leachate of the municipal waste treatment plant in Herten, Germany. The average
total nitrogen removal rate from wastewater was 94% but 82 ± 6% without the activated carbon reactor.
Moreover, the consumption of energy, methanol and excess sludge was significantly reduced. Thus, the
combination of activated carbon biofilm and activated sludge can achieve better oxidation of ammonia.



Int. J. Environ. Res. Public Health 2020, 17, 1090 5 of 16

2.3. Granular Sludge

Granular sludge has the same function as biofilm. The outer aerobic environment is suitable for
AOB growth, whereas the inner anoxic environment is suitable for AnAOB growth. Therefore, no
additional carrier materials are required in the granular sludge system. By 2007, the first full-scale
granular anammox reactor was implemented at the sewage treatment plant in Rotterdam in the
Netherlands [7]. SHARON process is used for removal of ammonium nitrogen from wastewater
by partial nitrification of ammonium nitrogen to nitrites at 25–30 ◦C. It was originally designed for
reducing oxygen and organic carbon supply for the traditional denitrification process. SHARON
process provides nitrite for anammox process; therefore, SHARON process can be coupled with
anammox as two stage process.

In recent years, anammox particles have been comprehensively studied in various bioreactors;
however the mechanism of granulation is rarely studied [32]. Additionally, particle flotation is an
important factor leading to instability of the anaerobic reactor. In the face of these problems, some
research groups in China [33,34] have found ways to overcome floating particles and restore reactor
performance. The floating particles are removed from the reactor, broken into small pieces and returned
to the reactor to solve the problem of anammox sludge floating.

2.4. New Technologies

With ongoing research, additional new technologies have been applied to the anammox process.
Kazuichi et al. [35] used gel encapsulation technology to treat ammonia containing wastewater with a
nitrogen concentration of 690 mg/L and a design load of 400 kg-N/d. Their study showed that, although
methanol is contained in the wastewater, it can be removed during pretreatment. This technology makes
the PN/A start up faster and exhibits stable nitrification performance. Therefore, the application of this
technology can benefit the further application of anammox to the treatment of industrial wastewater.

2.5. Engineering Projects in China

In 2012, there were 3340 sewage treatment plants in China, with a sewage treatment capacity of
approximately 1.42 × 108 m3/d [36]. Furthermore, the number of sewage plants employing anammox
bacteria is also increasing. Chinese research into the engineering applications of anammox has typically
remained at the pilot test stage and small industrial scale stage, in which the operating volume of the
reactor is between 0.020 m3 and 22.5 m3 and an upflow anaerobic sludge blanket (UASB) reactor is used
to treat different types of wastewater [32]. An et al. [37] successfully operated a pilot-scale anammox
reactor to treat dry spinning acrylic fiber wastewater; by controlling the reactor temperature and
influent suspended solids, the removal rate of ammonia nitrogen can be improved. Thus, operation of a
pilot-scale reactor is crucial for the future application of anammox. Figure 3 describes the distribution of
pilot-scale and comprehensive application scale anammox in China. It can be seen from the figure that
the pilot-scale experiment of anammox is mainly carried out around research centers and universities
and has the characteristics of rapid development in coastal areas.

With continued developments in research, UASB reactors are not only used in the laboratory. The
Hubei Shiyan landfill leachate treatment plant adopts a combined two-stage UASB, anammox and
membrane bioreactor and reverse osmosis (MBR/RO) treatment process. The designed daily treatment
capacity is 150 m3, the COD effluent is controlled at 100 mg/L, the total nitrogen effluent is controlled
at 40 mg/L and the ammonia nitrogen effluent is controlled at 25 mg/L. This process is the first project
in China to use anammox to treat landfill leachate, as well as to solve the low carbon nitrogen ratio
of landfill leachate. The successful operation of the Hubei Shiyan landfill leachate treatment project
provides a case study of anammox technology in China achieving high efficiency, energy savings and
reduced consumption.



Int. J. Environ. Res. Public Health 2020, 17, 1090 6 of 16

Figure 3. Geographical distribution of pilot-scale and full-scale anammox plants in China.

After anaerobic and aerobic treatment of industrial wastewater from the Angel Yeast company in
Binzhou, Shandong Province, the concentration of ammonia nitrogen in the effluent was approximately
300–800 mg/L, which not only does not meet the discharge standard but also has a harmful impact on
the surrounding residents. Therefore, the company introduced the ANAMMOX® process technology
from the Paques company to treat high ammonia nitrogen wastewater, representing the first practical
application of ANAMMOX® technology in the field of yeast wastewater treatment. The 500 m3

ANAMMOX® reactor replaces the 10,000 m3 anoxic oxic (A/O) process. The bioreactor operates
stably under an ammonia nitrogen load of 2 kg-N/m3/d; this is currently the highest sludge load
the ANAMMOX® reactor can carry on an industrial scale, which is far higher than that under the
traditional process.

Tongliao Meihua Industrial Park adopts a single-stage anammox reactor with a design capacity of
11,000 kg-N/d to treat wastewater from monosodium glutamate production [38]. The park is one of
the largest sewage treatment plants in China; 10 times larger than the largest sewage treatment plant
in China prior to 2008. Shandong Xiangrui Pharmaceutical Co., Ltd. employs a 4300 m3 anammox
reactor to treat corn starch and monosodium glutamate production-related wastewater. The designed
ammonia nitrogen load is 1.42 kg-N/m3/d. The successful implementation of these anammox projects
will greatly accelerate the application of anammox as the main wastewater treatment process in China.

The design and practical implementation of anammox in China predominantly implemented by
the Paques company of the Netherlands [32]. Until 2013, five of the 11 anammox wastewater treatment
plants constructed by the Paques company have been built in China. As the largest developing
market in the world, China has made significant contributions not only to the commercialization and
engineering of anammox but also to relevant theoretical research (Figure 4).



Int. J. Environ. Res. Public Health 2020, 17, 1090 7 of 16

Figure 4. Number of anammox-related studies published in China and around the world (Data source:
Web of Science).

In addition to the introduction of foreign technology, some Chinese research teams have used their
own expertise and technology to apply the anammox process to the field of engineering. The research
group of Yan’an Biotechnology Co., Ltd. of Zhejiang University has successfully implemented pilot-scale
anammox sewage treatment plants in Yiwu City, treating monosodium glutamate wastewater (60 m3)
and pharmaceutical wastewater (10 m3), respectively [32]. Research into anammox wastewater
treatment plants has gradually moved from the laboratory to full-scale wastewater treatment plants.
The application of anammox technology to different types of wastewater are listed in Table 4.

Table 4. Application of anammox in technology to different types of wastewater.

Wastewater Process Scale References

Piggery wastewater HAOBR Lab-scale [39]
Nitrogen-rich saline wastewater - Lab-scale [40]
Monosodium glutamate wastewater PN/A (two-stage) Lab-scale [41]
Kitasamycin manufacturing wastewater SBA-ANAMMOXb Lab-scale [42]
Landfill leachate PN/A and Soil infiltration Lab-scale [43]
Domestic wastewater CANON Pilot-scale [44]
Piggery wastewater BNR Full-scale [45]

HAOBR, a new type of four-compartment hybrid anaerobic-aerobic baffle reactor; SBA, sequential biocatalyst